Owner’s Manual

TV Floor Cart
with Wide Legs

Model: DMCS5585WL

CAUTION: DO NOT EXCEED MAXIMUM LISTED WEIGHT
CAPACITY. SERIOUS INJURY OR PROPERTY DAMAGE
MAY OCCUR!

100 x 100 /200 x 100 / 200 x 200 / ¢o~‘
300 x 100 / 300 x 200 / 300 x 300 / 198:lb:

400 x 100 / 400 x 200 / 400 x 300 / (90 [kg)x
400 x 400 / 600 x 400 / 1000 x 400 / RATED
1000 x 600 —

Espaiol 12 » Frangais 23 * Pycckun 34 » Deutsch 45

WARRANTY REGISTRATION EEEE

Register your product today and be i —
automatically entered to win an ISOBAR® _ = . 0] .i F

surge protector in our monthly drawing! Tt i . -

tripplite.com/warranty

TRIPPLITE

1111 W. 35th Street, Chicago, IL 60609 USA - tripplite.com/support
Copyright © 2023 Tripp Lite. All rights reserved.




Safety Instructions

/I\WARNING

NOTE: Read the entire instruction manual before you start assembly and installation.

» Do not begin the installation until you have read and understood the instructions and warnings contained in this
manual. If you have questions regarding any of the instructions or warnings, please visit tripplite.com/support.

» This product was designed to be installed and utilized ONLY as specified in this manual. Improper installation of this
product may cause damage or serious injury.

» This product should only be installed by someone of good mechanical ability, with basic building experience and a full
understanding of this instruction manual.

» Make sure the unit can safely support the combined load of the equipment and all attached hardware and
components.

» Always use an assistant or mechanical lifting equipment to safely lift and position equipment.

 This product is intended for indoor use only. Using this product outdoors could lead to product failure and/or personal
injury.

Warranty and Product Registration

5-Year Limited Warranty

Seller warrants this product, if used in accordance with all applicable instructions, to be free from original defects in material and workmanship for a
period of 5 years from the date of initial purchase. If the product should prove defective in material or workmanship within that period, Seller will repair or
replace the product, in its sole discretion.

THIS WARRANTY DOES NOT APPLY TO NORMAL WEAR OR TO DAMAGE RESULTING FROM ACCIDENT, MISUSE, ABUSE OR NEGLECT.
SELLER MAKES NO EXPRESS WARRANTIES OTHER THAN THE WARRANTY EXPRESSLY SET FORTH HEREIN. EXCEPT TO THE EXTENT
PROHIBITED BY APPLICABLE LAW, ALL IMPLIED WARRANTIES, INCLUDING ALL WARRANTIES OF MERCHANTABILITY OR FITNESS, ARE
LIMITED IN DURATION TO THE WARRANTY PERIOD SET FORTH ABOVE; AND THIS WARRANTY EXPRESSLY EXCLUDES ALL INCIDENTAL AND
CONSEQUENTIAL DAMAGES. (Some states do not allow limitations on how long an implied warranty lasts, and some states do not allow the exclusion
or limitation of incidental or consequential damages, so the above limitations or exclusions may not apply to you. This warranty gives you specific legal
rights, and you may have other rights which vary from jurisdiction to jurisdiction).

WARNING: The individual user should take care to determine prior to use whether this device is suitable, adequate or safe for the use intended. Since
individual applications are subject to great variation, the manufacturer makes no representation or warranty as to the suitability or fitness of these
devices for any specific application.

PRODUCT REGISTRATION

Visit tripplite.com/warranty today to register your new Tripp Lite product. You'll be automatically entered into a drawing for a chance to win a FREE
Tripp Lite product!®

* No purchase necessary. Void where prohibited. Some restrictions apply. See website for details.

Tripp Lite has a policy of continuous improvement. Specifications are subject to change without notice. Photos and illustrations may differ slightly from
actual products.



Component Checklist

IMPORTANT: Ensure you have received all parts according to the component checklist prior to installing.
If any parts are missing or faulty, visit tripplite.com/support for service.

(x2) (x2) (X2) x2)

(x1) (x2) (X2) (X2)

(X1)

Package M

I o™ Oy () (= 2
B M @ M@ @ m

M8*45 (x4)  M6x10 (x4) M8 (x4) M4x10 (x4) M4 (x4) M6x12 (x4)  M8x16x1 (x4)

Q @ Plastic Washer

@ Steel Washer
M6x20x1 (x8)  M5x50 (x2) M8x16x1.5 (x4) M4 (x1) M5 (x1) 13+14(x1

Package P

{] o
P-A

M6x16 (x4) M6x35 (x4)
=)
=
N’
= P
SP2 (x8) SP3 (x8)















Measure the TV Fixing Holes Width and Height
® 75-1000 mm

®

75 - 400 mm
b V.V'dth Xis greater than 1000 mm or You are provided with 6 sets of TV fixing screws.
height Y greater than 400 mm, STOP the . )
. . . Determine the screw that fits.
installation and contact customer service.

W ELLIC For TVs with flat/unobstructed backs

LTV \ x) v \/j \ij/s\’;xj v \g\/j

T |




Note: Choose the appropriate Screws, Washers and Spacers (if needed) according to the type of screen.
CAUTION: Do not over-tighten screws.



O 0 Jo

)

Maintenance

l/ I » Check that the bracket is secure and safe to
With the help of an assistant or mechanical v | I use at regular intervals (at least every three
A lifting equipment, hook the mounting arms o V months).

onto the mounting brackets.
Make sure the display is correctly mounted
before releasing the display.

» For any additional questions,
visit tripplite.com/support.

10



TRIPPLITE

1111 W. 35th Street, Chicago, IL 60609 USA - tripplite.com/support
1

22-08-036 934149_RevA



Manual del Propietario

'Carro de Piso para TV

con Patas Anchas
Modelo: DMCS5585WL

PRECAUCION: NO EXCEDA LA CAPACIDAD DE CARGA
MAXIMA INDICADA. {PUEDEN OCURRIR LESIONES
SEVERAS O DANOS A LA PROPIEDAD!

100 x 100 /200 x 100 / 200 x 200 /

300 x 100 / 300 x 200 / 300 x 300 / 100" 90 kg

400 x 100 / 400 x 200 / 400 x 300 / L [ 8‘]Ibs]
400 x 400 / 600 x 400 / 1000 x 400 / CLASIFICADO
1000 x 600 —~=

English 1 « Frangais 23 * Pycckui 34 « Deutsch 45

TRIPPLITE

1111 W. 35th Street, Chicago, IL 60609, EE UU - tripplite.com/support
Copyright © 2023 Tripp Lite. Todos los derechos reservados.

12



Instrucciones de Seguridad

& ADVERTENCIA

NOTA: Lea todo el manual de instrucciones antes de iniciar la instalacién y ensamble.

* No inicie la instalacion hasta que haya leido y entendido las instrucciones y advertencias contenidas en este manual.
Si tiene una pregunta con respecto a cualquiera de las instrucciones o advertencias, visite tripplite.com/support.

 Este producto fue disefiado para ser instalado y utilizado SOLAMENTE como se especifica en este manual. La
instalacion incorrecta de este producto puede causar dafos o lesiones severas.

» Este producto debe ser instalado Unicamente por alguien que posea competencia mecanica adecuada, experiencia
basica en construccion y total comprensién de este manual de instrucciones.

» Cerciorese que la unidad pueda soportar con seguridad la carga combinada de todo el hardware y componentes
instalados.

« Utilice siempre un ayudante o equipo de elevacién mecanico para levantar y colocar el equipo con seguridad.

» Este producto esta disefiado para usarse solo en interiores. Usar este producto en exteriores podria derivar en fallas
del producto y/o lesiones personales.

Garantia Limitada por 5 Afos

El vendedor garantiza este producto, si se usa de acuerdo con todas las instrucciones aplicables, de que esta libre de defectos en cuanto a materiales
y mano de obra por un periodo de 5 afios a partir de la fecha de compra inicial. Si el producto resultara defectuoso en cuanto a materiales 0 mano de
obra dentro de ese periodo, el vendedor reparara o reemplazara el producto a su entera discrecion.

ESTA GARANTIA NO SE APLICA AL DESGASTE NORMAL O A LOS DANOS QUE RESULTEN DE ACCIDENTES, USO INCORRECTO, USO
INDEBIDO O NEGLIGENCIA. EL VENDEDOR NO OTORGA GARANTIAS EXPRESAS DISTINTAS A LA ESTIPULADA EN EL PRESENTE. SALVO

EN LA MEDIDA EN QUE LO PROHIBAN LAS LEYES APLICABLES, TODAS LAS GARANTIAS IMPLICITAS, INCLUIDAS TODAS LAS GARANTIAS
DE COMERCIALIZACION O IDONEIDAD, ESTAN LIMITADAS EN CUANTO A DURACION AL PERIODO DE GARANTIA ESTABLECIDO; ASIMISMO,
ESTA GARANTIA EXCLUYE EXPRESAMENTE TODOS LOS DANOS INCIDENTALES E INDIRECTOS. (Algunos estados no permiten limitaciones en
cuanto a la duracién de una garantia y algunos estados no permiten la exclusion o limitacion de dafios incidentales o indirectos, de modo que es posible
que las limitaciones anteriores no se apliquen a usted. Esta garantia le otorga derechos legales especificos y usted puede tener otros derechos que
pueden variar de una jurisdiccion a otra).

ADVERTENCIA: antes de usarlo, cada usuario debe cerciorarse si este dispositivo es adecuado o seguro para el uso previsto. Ya que las aplicaciones
individuales estan sujetas a gran variacion, el fabricante no garantiza la adecuacién de estos dispositivos para alguna aplicacion especifica.

13



Lista de Comprobacion de Componentes

IMPORTANTE: Antes de proceder a instalar, asegtrese de haber recibido todas las partes de acuerdo con la lista de
comprobacion de componentes. Si faltase alguna parte o estuviese dafada, visite tripplite.com/support para solicitar servicio.

(x2) (x2) (X2) x2)
E‘N < s N
J Vi

(x1) (x2) (X2) (X2) (X1 )

Paquete M

© = ©

| h

M8*45 (x4)  M6x10 (x4) M8 (x4) M4x10 (x4) M4 (x4) M6x12 (x4)  M8x16x1 (x4)

Q @ Plastic Washer
@ Steel Washer

M6x20x1 (x8)  M5x50 (x2) M8x16x1.5 (x4) M4 (x1) M5 (x1) 13+14 (x1

Paquete P

{] o
P-A

M6x16 (x4) M6x35 (x4)
=)
=
N’
= P
SP2 (x8) SP3 (x8)

14






16



17



18




Mida Ancho y Altura de los Orificios para Fijacion de la TV
® 75-1000 mm

®

75 -400 mm
Si el ancho X es superior a 1000 mm o la altura . . . . .
: . y Esta equipado con 6 juegos de tornillos de fijacion
Y superior a 400 mm, DETENGA la instalacion y . .
. . . para TV. Determine el tornillo que se adapte.
pdéngase en contacto con servicio al cliente.

Sin Espaciadores Para televisores con respaldos
p planos/sin obstrucciones

LTV \ x) v \/j \ij/s\’;xj v \g\/j

T |




Nota: Elija Io§ tornillos, arandelas y espaciadores (si fueran necesarios) apropiados de acuerdo con el tipo de pantalla.
PRECAUCION: No apriete excesivamente los tornillos.

20



a PANTALLA //

O 0 Jo

|
i
/Mantenimiento

l/ I » Compruebe a intervalos regulares (al menos
Con la ayuda de otra persona o de un equipo | I trimestralmente) que el soporte esté bien
de elevacion mecanico, cuelgue los brazos de (! instalado y sea seguro para usarse.

instalacion en los soportes de instalacion. + Para cualquier pregunta adicional,

Asegurese de que la pantalla esté visite tripplite.com/support.
correctamente instalada antes de soltarla.

21



TRIPP-LITE

1111 W. 35th Street, Chicago, IL 60609, EE UU - tripplite.com/support
22

22-08-036 934149_RevA



Manuel de I'utilisateur

Chariot de plancher
pour téléviseur

avec jambes larges
Modéle : DMCS5585WL

DE CAUSER DES BLESSURES GRAVES OU DES

MISE EN GARDE : NE PAS EXCEDER LA CAPACITE
fti PONDERALE MAXIMUM INDIQUEE. CELA RISQUERAIT
DOMMAGES MATERIELS!

100 x 100 / 200 x 100 / 200 x 200 /
300 x 100/ 300 x 200 / 300 x 300 / 100 o 1901kg
400 x 100 / 400 x 200 / 400 x 300 / Mk, (198lib)

400 x 400 / 600 x 400 / 1000 x 400 / CAPACITE
1000 x 600 NOMINALE

English 1 « Espaiiol 12 « Pycckun 34 » Deutsch 45

TRIPPLITE

1111 W. 35th Street, Chicago, IL 60609 USA - tripplite.com/support

Droits d'auteur © 2023 Tripp Lite. Tous droits réservés.

23



Consignes de sécurité

AAVERTISSEMENT

REMARQUE : Lire le manuel d'instructions en entier avant de commencer I'assemblage et I'installation.

* Ne pas commencer l'installation avant d'avoir lu et compris les instructions et les avertissements contenus dans le
présent manuel. Pour toute question concernant les instructions ou les avertissements, veuillez visiter tripplite.com/
support.

» Ce produit a été congu pour étre installé et utilis€ UNIQUEMENT comme spécifié dans le présent manuel. Une
mauvaise installation risque de causer des dommages ou des blessures graves.

» Ce produit ne devrait étre installé que par une personne ayant de bonnes aptitudes en mécanique et une expérience
de base en construction de méme qu'une pleine connaissance du présent manuel d'instructions.

» S'assurer que le produit peut supporter sans risque la charge combinée de I'équipement et de tout le matériel et les
composants attachés.

+ Toujours faire appel a un assistant ou utiliser de I'équipement de levage mécanique pour soulever et mettre en place
I'équipement.

» Ce produit est prévu pour étre utilisé a l'intérieur uniquement. L'utilisation de ce produit a I'extérieur pourrait entrainer
une défaillance du produit et/ou des lésions corporelles.

Garantie limitée de 5 ans

Le vendeur garantit que ce produit, s'il est utilisé conformément a toutes les instructions applicables, est exempt de tous défauts de matériaux et
de fabrication pour une période de 5 ans a partir de la date d'achat initiale. Si le produit s'avere défectueux en raison d'un vice de matériaux ou de
fabrication au cours de cette période, le vendeur s'engage a réparer ou de remplacer le produit, a sa seule discrétion.

CETTE GARANTIE NE S'APPLIQUE PAS A L'USURE NORMALE OU AUX DOMMAGES RESULTANT D'UNE MAUVAISE UTILISATION, D'UN ABUS
OU D'UNE NEGLIGENCE. LE VENDEUR N'ACCORDE AUCUNE GARANTIE EXPRESSE AUTRE QUE LA GARANTIE EXPRESSEMENT DECRITE
DANS LE PRESENT DOCUMENT. SAUF DANS LA MESURE OU CELA EST INTERDIT PAR LA LOI EN VIGUEUR, TOUTE GARANTIE IMPLICITE,

Y COMPRIS TOUTES LES GARANTIES DE QUALITE MARCHANDE OU D'ADAPTATION, EST LIMITEE A LA PERIODE DE GARANTIE CI-DESSUS
ET CETTE GARANTIE EXCLUT EXPRESSEMENT TOUS DOMMAGES DIRECTS ET INDIRECTS. (Certains Etats ne permettent pas de limitations sur
la durée d'une garantie implicite, et certains Etats ne permettent pas I'exclusion ou la limitation des dommages fortuits ou consécutifs, de sorte que les
limitations ou exclusions susmentionnées peuvent ne pas s'appliquer a vous. Cette garantie vous accorde des droits Iégaux spécifiques, et vous pouvez
avoir d'autres droits qui varient d'un territoire a I'autre.)

AVERTISSEMENT : L'utilisateur individuel doit prendre soin de déterminer avant I'utilisation si cet appareil est approprié, adéquat et sr pour l'usage
prévu. Puisque les utilisations individuelles sont sujettes a des variations importantes, le fabricant ne fait aucune déclaration ou garantie quant a
I'aptitude ou I'adaptation de ces dispositifs pour une application spécifique.

24



Liste de vérification des composants

IMPORTANT : S'assurer d'avoir recu toutes les piéces conformément a la liste de vérification des composants avant de
procéder a l'installation. Si des piéces sont manquantes ou défectueuses, visiter tripplite.com/support pour obtenir de l'aide.

(x2) (x2) (X2) x2)
E‘N < s N
J Vi

(x1) (x2) (X2) (X2) (X1 )

Emballage M

I o™ Oy () (= 2
B M @ M@ @ m

M8x45 (x4) M8*45 (x4)  M6x10 (x4) M8 (x4) M4x10 (x4) M4 (x4) M6x12 (x4)  M8x16x1 (x4)

Q @ Plastic Washer
@ Steel Washer

M4x30 (x4) M6x16 (x4) M6x35 (x4) M8x25 (x4) M8 x 50 (x4)
=)
=
= P
SP2 (x8) SP3 (x8)

25






Assemblage

27



Assemblage

28



Assemblage

29



Assemblage

7

Mesurer la largeur et la hauteur des trous de fixation du
téléviseur

®75é1000mm

®

75 a 400 mm
=12 (Bl S e O E! 1 U iy ¢ 6 ensembles de vis de fixation pour téléviseur sont
la hauteur Y supérieure a 400 mm, ARRETER . . . . on pou
" . . S . fournis. Déterminer la vis qui convient.
I'installation, puis contacter le service a la clientele.

30



Assemblage

Remarque: Choisir les vis, les rondelles et les entretoises appropriées (le cas échéant) en fonction du type d'écran.
MISE EN GARDE : Ne pas trop serrer les vis.



Assemblage

a ECRAN %

O 0 Jo

)

l Entretien

[ I « Vérifier a intervalles réguliers que le support
Avec l'aide d'un assistant ou de I'équipement | I peut étre utilisé de facon sdre et sécuritaire
de levage mécanique, accrocher les bras de g (! (au moins tous les trois mois).

montage aux supports de montage.  Pour toute question supplémentaire,
S'assurer que I'écran est monté

visiter tripplite.com/support.
correctement avant de le lacher. PP PP

32



TRIPPLITE

1111 W. 35th Street, Chicago, IL 60609 USA - tripplite.com/support
33

22-08-036 934149_RevA



PYKOBOACTBO Nnojib3oBartend

Tenexka gna reneBusopa

C LUIUPOKNMM CTONKaMU
Mopenb: DMCS5585WL

BHUMAHIE! HE MPEBBILLAATE MAKCUMATBHO ZONYCTUMbIV BEC. 3T0 MOMET
MNPUBECTM K CEPbE3HbIM TPABMAM W MMYLLIECTBEHHOMY YLLIEPBY!

100x 100/200x 100 /200 x 200/300x 100 /

300 %200 /300 % 300 /400 x 100 / 400 x 200/ 19?545).'“"5”
400 %300/ 400 400 / 600 x 400/ 1000 x 400/ MAKC. o
1000 %600 :

English 1« Espaiol 12 - Francais 23 - Deutsch 45

TRIPPLITE

1111 W. 35th Street, Chicago, IL 60609 USA - tripplite.com/support

Copyright © 2023 Tripp Lite. lepeneyarka 3anpeLaetca.
34



YKka3aHua no TexHuke 6e3onacHocTy

A BHUMAHUE!

MPUMEYAHUE. Mepea Hauanom ycraHOBKM 1 COOPKYM MoAyNA BHUMATENbHO U3y4uTe BCe pa3fenbl pyKoBoACTBa.

«He HauuHaiiTe ycTaHOBKY 10 TeX 0P, MOKa He 03HAKOMUTECh CO BCEMM YKa3aHUAMY 1 NPEAYNPEXAEHNAMM B HACTOALLEM PYKOBOAICTBE 1 He NoiiMeTe X cmblc. Mpy
BO3HUKHOBEH!Y BONPOCOB OTHOCUTENbHO Ni00bIX YKa3aHuiA Wk Npezynpex aeHuii nocetute crpaxmuy tripplite.com/support.

« [JlanHoe n3penne NpeAHa3HaY€eHO AnA YCTaHOBKMN 1 NCNONb30BaHNA TONbKO B uenax, YKa3aHHbIX B HACTOALLEM PYKOBOACTBE. HenpanmbHaﬂ YCTaHOBKa AdHHOT0
N3AEeNNA MOXET NPUBECTU K NPUUYNHEHUI0 MaTEPUAJIbHOTO ymepﬁa nnu CyLieCTBEHHOro BpeAa 340p0Bbi0 oaei.

« YCTaHOBKA [JaHHOTO M3 A0KHA MPON3BOAUTHCA TONBKO CELMANNCTOM C I0CTaTOYHOIA TEXHUUECKOIA KBaNMdUKaLeil 1 6a30BbIMI HaBbIKaMU CTPOUTENbCTRA, B
MOSIHOIA Mepe NOHUMAKOLLMM CMbICI MHOOPMALII, U3NIOXKEHHOI B HACTOALLIEM PYKOBOACTBE.

« Ybequtecb B TOM, UTO JaHHOE M3ENNEe MOXET C 3aMnacom BblAEPXKIBaTb CYMMapHYI0 Harpy3ky, C03aaBaemyio OGOPWJ,OB&HVIEM 1 BCEMU BXOAALLMMU B KOMNJIEKT
[ETaNAMI 0CHACTKN 11 APYrUMIN KOMMOHEHTaMI.

«[Ins 6e30macHoro nofibema i HaZNeXalLlero pa3MeLLeHms 060pya0BaHNA 00A3aTebHO 00paLLaiiTeCh 3a TOMOLLbH WIN NOJb3YHTECh FPY30M0AbEMHBIM
0b60pynoBaHuem.

« [JlanHoe n3penue NpeaHa3Ha4eHo AnA UCnoJib30BaHWUA TONbKO B 3aKPbITbIX MOMELLEHUAX. llcnonb30BaHye AaHHOTO U3AeNKA Ha OTKPbITOM BO3yXe MOXET NPUBECTN K
€r0 BbIX0AY 13 CTPOA 1 NPUYUHEHNI0 BPEAA 300P0BbLI0 noaeil.

[apaHTHiiHble 0653aTeNnbCcTBa

YcnoBua 5-netHei orpaHMYEHHON rapaHTUm

I'IponaBeu FapPaHTUPYET OTCYTCTBUE N3HAYANbHbIX ﬂE(I)EKTOB martepuana Ui UrotoBieHA B Te4eHne 5 NeT C MOMeHTa nepBouauaanon MOKYNKW JaHHOTO U3Aenna npy yCnoBnu €ro Cnonb30BaHKA B COOTBETCTBUN CO
BCEMU MPUMEHUMBIMU K HEMY YKa3aHUAMU. Bcnyqae npoABnexHuna KaKkux-nubo LIE(I)EKTOB MaTtepuana unn U3rotoBneHnaA B Te4eHne yKasaHHoro nepuoia I'IponaBeu OCYLLEeCTBNAET PEMOHT WK 3aMeHY IaHHOT0 U3Jenna
UCKNKYUTENDHO M0 CBOEMY YCMOTPEHUIO.

JTEMCTBUE HACTOALLEA TAPAHTIW HE PACTIPOCTPAHAETCA HA CJTYYAW ECTECTBEHHOTO U3HOCA WA NOBPEX/EHIA B PE3YNILTATE ABAPUM, HEHALEXALLETO UCMONb30BAHNA, HAPYLUEHIA MPABUN

SKCTYATALIAW MW XANATHOCTY. IPOZABELL HE MPEAOCTABAIAET HUKAKMX ABHO BbIPAXXEHHbIX FAPAHTUIA 3A UCKMTIOYEHWEM MPAMO U3NOXEHHOM B HACTOALLEM JOKYMEHTE. 3A UCKIIOYEHWEM CTYYAEB,
3AMPELLEHHbIX AEMCTBYIOLMM 3AKOHOATENbCTBOM, BCE MOAPA3YMEBAEMBIE FAPAHTIW, BKTTIOYAA BCE FAPAHTWV MPUTOAHOCTYA ANA MPOAAXM WIN MCMONb30BAHUA MO HA3HAYEHIO, OTPAHIYEHDI MO
MPOAOMKUTENBHOCTY JEMCTBIAA BbILUEYKA3AHHbIM FAPAHTUAHbIM CPOKOM; KPOME TOFO, 113 HACTOALLEN TAPAHTIW ABHbIM OBPA30M UCKIIOYAIOTCA BCE NOBOYHBIE, CTYYAHBIE 1 KOCBEHHDIE YBbITKIA. (B
HEeKOTOpbIX LUTaTax He AONYCKAeTCA BBe/ieHie OrpaHnyeH it Ha NPOAOMKUTENbHOCTD ASICTBIA TeX A MHbIX NOAPa3yMeBaeMbiX rapaHTHii, a B HEKOTOPbIX — UCKAKOUEHIe WM orpaHiyeHe pa3mepa No6OouHbIX Ui
KOCBEHHDbIX YObITKOB. B 3TUX Cnyuasx BblLen3noxeHHble OrpaHuyeHua WM UCKMIOYeHNA MOTYT Ha BaC He PacnpocTpaHATLCA. HacToAwLan rapaHTua npefocTaBseT Bam KOHKpeTHble lpUAMYeckie NpaBa, a Habop Apyrux
BLLVX NPaB MOXET ObITb PA3NMUHbIM B 3aBIUCUMOCTM OT OPUCAUKLIAM).

BHUMAHWE! [lo Hauana ncnonb3oBaHnA AaHHoro yapoﬁ(TBa nosib30BaTeNb A0NKeH yﬁeumbm B TOM, YTO OHO ABNAETCA NPUrO4HbLIM, COOTBETCTBYHLLM UK 6e30macHbIM [AnA npeanonaraemoro npuMeHeHus. B cBazm
c6onbumm pa3H006pasmeM KOHKPETHbIX ﬂpMMeHeHI/Iﬁ Npou3BOANTEND HE aeT KaKux-nnbo 3aBepeHV||71 uwm rapaHTvuZ OTHOCUTENIbHO NPUTOAHOCTU AAHHDIX u3genuit gna Kakoro-nm6o KOHKPETHOro NPUMEHEHNA U ux
COOTBETCTBUSA KaKUM-NN60 KOHKpPETHbIM TpeﬁOBaHMHM‘

35



"epelIEHb KOMMieKTauuu

BHWUMAHWE! Nepen Hauanom yctaHoBKu y6eautech B Hanauum Beex ieTaneii COrNacHo nepeyrio KoMnneKTaLui. B cnyyae 0TcyTCTBUA U NOBPEXACHUS
Kakux-n160 JeTaneii 06paTMTech 3a NOMOLLbIO Ha cTpanmLy tripplite.com/support.

“%%/ﬁ

2. 2Wr. 2w

Q‘NJ

1w 2wr. 2w 2w 1wr.

YnakoBouHbiin Komnnekt M

mmmmlmmm

M8x45 (x4) M8*45 (x4) M6x10 (x4) M8 (x4) M4x10 (x4) M4 (x4) Mo6x12 (x4) M8x16x1 (x4)

Q @ Plastic Washer
@ Steel Washer

36



Mopapok coopku




Mopanok coopku

38



Mopapok coopku

39



Mopapok coopku

40



Mopapok coopku

Vlsmepre LLUUPUHY N BbICOTY KPeneXHbIX orsepcmﬁ Tenesunsopa

® 75~ 1000 M

®

75— 400 mm

Ecnu iupna X npesbiliaer 1000 wu, a 8icora ¥ cocrapnser B KomnnekT noctaBky BXOAAT 6 KOMMIEKTOB QUKCUPYHOLLMX BUHTOB ANift
6onee 400 mm, MPEKPATUTE ycTaHoBKy 1 06patuTecs B . Py
Tenesu3opa. Onpefenute NoAXOAALMIA BUHT.

Cﬂy)KGy noAAepKU KNEHTOB.

41



Mopanok coopku

Mpumeyanme. Boibupaiite noaxoaALLye BUHTBI, Waiibbl 1 npocTaBKy (Mpu HEO6X0AUMOCTH) B COOTBETCTBUN C TUMOM 3KpaHa.
BHumanne! He nepetarusaiite BUHTBI.



Mopanok coopku

JMCInEN //

O 0 Jo

XHUYEecKoe 06cnyxuBaHme

PerynapHo (He pexe, yem pa3 B Tpu MecALa) NpoBepAliTe
06paTHBLLMCb 3 MOMOLLbI0 WM BOCTOIb30BABLUMCh HaieXXHOCTb KPEnNeHNA KpOHLUTEIHa 1 6e30MacHOCTb ero
MeXaH14yeckum noAgbeMHbIM 060pWJ|OBaHVI6M, npukpenute R { Ncnonb30BaHuUA.
MOHTaXHbI€ pblyarn K MOHTaXXHbIM KpOHLLITeVIHaM.
I'Ipe)Kne yem oTnyCcTuTb nucnneﬁ, yﬁenuTer B TOM, YTO OH
3aKpennieH Hagnexawum 06pa30M.

Mpy BO3HUKHOBEHUM NI0BBIX SONONHUTENbHBIX BONPOCOB

noceTute CTpaHuuy tripplite.com/support.

43



TRIPP-LITE

1111 W. 35th Street, Chicago, IL 60609 USA « tripplite.com/support
44

22-08-036 934149_RevA



Bedienungsanleitung

TV-Wagen
mit breiten Schienen
Modell: DMCS5585WL

ACHTUNG: DIE ANGEBENE MAXIMALE NUTZLAST

DARF NICHT UBERSCHRITTEN WERDEN. EINE
UBERSCHREITUNG KANN ZU SCHWEREN VERLETZUNGEN
UND ERHEBLICHEN SACHSCHADEN FUHREN!

100 x 100 / 200 x 100 / 200 x 200 / ,Q‘
300 x 100 / 300 x 200 / 300 x 300 / 198;1b}
400 x 100 / 400 x 200 / 400 x 300 / m (90]kg)\
400 x 400 / 600 x 400 / 1000 x 400 / EINGESTUFT
1000 x 600 ——

English 1 » Espaiol 12 « Frangais 23 * Pycckuu 34

TRIPPLITE

1111 W. 35th Street, Chicago, IL 60609 USA - tripplite.com/support
Copyright © 2023 Tripp Lite. Alle Rechte vorbehalten.

45



Sicherheitshinweise

/I\WARNUNG

HINWEIS: Lesen Sie das gesamte Handbuch, bevor Sie mit der Installation und Montage beginnen.

» Beginnen Sie nicht mit dem Einbau, bevor Sie die Anweisungen und Warnhinweise in diesem Handbuch gelesen und
verstanden haben. Sollten Sie Fragen bezuglich der Anweisungen oder Warnhinweise haben, besuchen Sie bitte
tripplite.com/support.

» Dieses Produkt wurde so entwickelt, dass es NUR wie in dieser Bedienungsanleitung angegeben installiert
und verwendet werden darf. Die unsachgemale Installation dieses Produkts kann zu Schaden und schweren
Verletzungen fihren.

» Dieses Produkt darf nur von einer Person mit guten Montagefahigkeiten und Grunderfahrung im Bauwesen montiert
werden, die alle Anweisungen in der vorliegenden Montageanleitung vollstandig verstanden hat.

« Stellen Sie sicher, dass die Einheit das Gewicht des Gerats sowie das zugehorige Material und samtliche
zugehdrigen Komponenten tragen kann.

» Verwenden Sie eine mechanische Hebevorrichtung, um das Gerat sicher anzuheben und zu positionieren.

» Dieses Produkt ist nur fir den Einsatz in geschlossenen Raumen geeignet. Die Verwendung dieses Produktes im
Freien kann zu Fehlfunktionen und/oder Verletzungen fihren.

5 Jahre eingeschriankte Garantie

Der Verkaufer garantiert fir einen Zeitraum von funf Jahren ab Kaufdatum, dass das Produkt weder Material- noch Herstellungsfehler aufweist, wenn
es gemal aller zutreffenden Anweisungen verwendet wird. Wenn das Produkt in diesem Zeitraum Material- oder Herstellungsfehler aufweist, kann der
Verkaufer diese Fehler nach eigenem Ermessen beheben oder das Produkt ersetzen.

DIE NORMALE ABNUTZUNG ODER BESCHADIGUNGEN AUFGRUND VON UNFALLEN, MISSBRAUCH ODER UNTERLASSUNG WERDEN

VON DIESER GARANTIE NICHT GEDECKT. AUSSER DEN NACHSTEHEND AUSDRUCKLICH DARGELEGTEN GARANTIEBEDINGUNGEN
UBERNIMMT DER VERKAUFER KEINERLE|I GARANTIE. AUSSER WENN VON DEN GULTIGEN GESETZEN UNTERSAGT, SIND ALLE
IMPLIZIERTEN GARANTIEN, EINSCHLIESSLICH ALLE GARANTIEN FUR DIE GEBRAUCHSTAUGLICHKEIT ODER EIGNUNG AUF DIE OBEN
FESTGELEGTE GARANTIEDAUER BESCHRANKT. DIESE GARANTIE SCHLIESST AUSDRUCKLICH ALLE FOLGESCHADEN UND BEILAUFIG
ENTSTANDENEN SCHADEN AUS. (Da einige Lénder den Ausschluss oder die Beschrénkung von Folgeschaden oder beilaufig entstandenen Schaden
sowie den Ausschluss von implizierten Garantien oder die zeitliche Beschrankung einer implizierten Garantie untersagen, sind die oben genannten
Beschrankungen fur Sie mdglicherweise nicht zutreffend. Diese Garantie gibt Innen bestimmte Rechte. Sie haben jedoch mdglicherweise andere
Rechte, die abhangig von der Gerichtsbarkeit variieren kdnnen.)

WARNUNG: Der Benutzer muss vor der Verwendung Uberpriifen, ob das Gerat fiir den beabsichtigten Zweck geeignet und angemessen ist und ob
der Einsatz sicher ist. Da die Anwendungen variieren kénnen, tbernimmt der Hersteller keine Garantie beziiglich der Eignung dieser Gerate fir einen
bestimmten Verwendungszweck.

46



Komponentenliste

WICHTIG: Uberpriifen Sie, ob Sie alle in der Komponentenliste aufgefiihrten Teile erhalten haben, bevor Sie mit der
Installation beginnen. Wenn Teile fehlen oder fehlerhaft sind, besuchen Sie tripplite.com/support fiir den Kundendienst.

(x2) (x2) (X2) x2)
E‘N < s N
J Vi

(x1) (x2) (X2) (X2) (X1 )

© = ©

| h

M8*45 (x4)  M6x10 (x4) M8 (x4) M4x10 (x4) M4 (x4) M6x12 (x4)  M8x16x1 (x4)

Q @ Plastic Washer
@ Steel Washer

M4x12 (x4) M4x30 (x4) M6x16 (4 x)

S
P

SP2 (x8)

47






Montage

49



Montage

50



Montage

51




Montage

7 Messen Sie die Breite und Hohe der Befestigungslocher fiir
den Fernseher

® 75 -1000 mm

®

75 - 400 mm

y grofder als 400 mm ist, fahren Sie NICHT mit der stehen zur Verfligung. Bestimmen Sie die passende

f Wenn die Breite x grofRer als 1000 mm oder die Hohe 6 Befestigungsschraubensatze fiir den Fernseher
Installation fort und kontaktieren Sie den Kundendienst. Schraube.

Keine Fiir Fernseher mit flacher/unversperrter
LU ERLLENCTE Riickseite

4 N\ N\ N\ N\
§ |
A

T |

52



Montage

Hinweis: Verwenden Sie entsprechend dem Bildschirmtyp geeignete Schrauben, Beilagscheiben und Abstandhalter
A (falls erforderlich).

ACHTUNG: Ziehen Sie die Schrauben nicht zu fest an.

53



Montage

O 0 Jo

» Stellen Sie in regelmalligen Abstanden
Haken Sie mit Hilfe eines Assistenten oder (mindestens alle drei Monate) sicher, dass die
einer mechanischen Hebevorrichtung die S ( Wandhalterung sicher angebracht ist.
Montagearme an die Montagehalterungen ein.  Weitere Informationen finden Sie unter

Vergewissern Sie sich vor dem Loslassen, trioplite.com/support
dass der Bildschirm korrekt befestigt ist. ppifte. pport.

54



55



TRIPP-LITE

1111 W. 35th Street, Chicago, IL 60609 USA - tripplite.com/support
56

22-08-036 934149_RevA



